
 

 

 

 

PARTS FOR: 
UNDER VEHICLE ENGINE/GEARBOX SUPPORT 

MODEL :  VS0110 

ITEM PART NUMBER DESCRIPTION ITEM PART NUMBER DESCRIPTION

1 VS0110.01 DOMED CAP NUT (M14) 11 VS0110.11 LONG TUBE

2 VS0110.02 BOLT 12 VS0110.12 TRAY

3 VS0110.03 COVER 13 VS0110.13 KNOB (BIG)

4 VS0110.04 SHORT TUBE 14 VS0110.14 WASHER M14

5 VS0110.05 LOCK NUT 3/8" 15 VS0110.15 SET TUBE

6 VS0110.06 T-TUBE 16 VS0110.16 NUT

7 VS0110.07 SCREW 3/8" X 3" L 17 VS0110.17 SET SCREW

8 VS0110.08 KNOB (SMALL) 18 VS0110.18 J-BOLT

9 VS0110.09 WING NUT 19 VS0110.19 LOCK PIN

10 VS0110.10 NUT M16 20 VS0110.20 WASHER 3/8"

Issue:       1 
Issue Date: 170815 


